
 

 
1 

Restoration of Loch Leven:  sustaining ecosystem services 
Brian J. DARCY1 

1Independent environmental consultant 

Keywords: Lake restoration; phosphorus; pesticides; BMPs; diffuse pollution; ecosystem services  

ABSTRACT 

The pollution and restoration history of Loch Leven has been variously described in earlier papers.  The nature 
and basis of the controls implemented during the recovery period included work with a textile mill, and 
determining appropriate best practice discharge standards for the municipal sewage effluents. The regulatory effort 
included enforcement actions with various polluters in the catchment to raise awareness of the requirements for 
better quality in the tributary watercourses and hence the loch (lake).  From the mid 1990s, awareness of the 
[...]
L）

経過時間（hr）

BVTR-2500 BVTR-10000

17th World Lake Conference, Lake Kasumigaura, Ibaraki, Japan, 2018

682



1 

ＵＦ膜ろ過装置におけるオンライン差圧予測システムの開発 

羽川 和希 1，富岡 一憲 1，楯岡 大嗣 1，新谷 昌之 1 

1 東レ株式会社 水処理技術部，  

キーワード：浄水技術，膜ろ過, 予測，モニタリング 

抄録 

UF（限外ろ過）膜ろ過は素材、運転方法など様々な面から研究開発が進められ、UF 膜を用いた水処理技術

は飲料水製造だけでなく、海水淡水化の前処理、廃水処理など世界各地に普及している。膜ろ過システムは

既存の浄水技術と比べ維持管理が容易であるものの、原水水質や環境が刻々と変化する中、適正な運転状態

を実現するにはノウハウや経験が必要である。そこで、既に開発した UF シミュレーション技術を活用し、

原水や環境条件が変化した際にも UF 膜装置の差圧上昇をリアルタイムで定量的に予測する運転監視シス

テムを開発した。これにより、差圧上昇時に必要な薬品洗浄（CIP）のタイミングを事前に把握可能となる

ため、生産水計画の調整や薬液・作業員の事前手配を可能とし、さらに適切なタイミングでの CIP 実施に

より、過度な CIP による膜の化学劣化の抑制や CIP 遅延による膜性能の悪化を抑制可能となる。 

 
1. はじめに 

UF(限外濾過)膜ろ過は素材、運転方法など様々な

面から研究開発が進められ、UF 膜を用いた浄水処

理は世界各地に広く普及している。 

外圧型中空糸 UF 膜モジュールのろ過イメージを

Figure 1 に示す。原水をモジュールに加圧供給する

ことによって、原水中のコロイド物質、細菌、病原

性微生物などの懸濁物質は中空糸膜表面に捕捉され、

中空糸膜内側から清澄な膜ろ過水が得られる。この

とき、同時に膜表面および細孔内部にて、目詰まり

（ファウリング）が起こり、膜の運転性能指標の一

つである膜間差圧（以下、差圧）が上昇し、性能が

低下してしまう。 
 
 
 
 
 
 
 
 
 
 
 

 

そこで、ろ過水などの清澄水を膜のろ過水側から

原水側へ逆流させる「逆圧洗浄（Backwash）」や空

気を膜の一次側に供給して膜の汚れを取る「空気洗

浄（Air wash）」などの物理洗浄を定期的に実施し、

膜性能の回復・維持を図るのが一般的である。しか

し、物理洗浄のみでは洗浄が不十分であり、ファウ

リング物質の完全除去が困難な場合が多い。その際

には、1 日 1 回程度の頻度で、有効塩素濃度(以後、

塩素)300 mg-Cl2/L程度の次亜塩素酸ナトリウムを含

む薬液で実施する薬液強化逆洗（CEB）、運転日数の

経過と共にさらにファウリングが進行している際に

は、1 年に数回程度の頻度で、高濃度の塩素 3,000 

mg-Cl2/L や塩酸 0.1 N などを用いた薬液洗浄（CIP）

を行い、膜の透水性能を回復させる。このように UF

プロセスの設計は、膜とファウリング物質の複雑な

相互作用、物理洗浄、及び化学洗浄の頻度に起因し

ているため、ファウリング成長を予測することは容

易ではなく、深刻かつ敏感な問題である。 そこで

我々は少量(約 5L）の原水を用いたラボ膜ろ過試験

により、ろ過中に蓄積した抵抗であるδA、逆洗で

回復しない抵抗の上昇度δBbw、空洗で回復しない抵

抗の上昇度δBaw といった原水由来のファウリング

パラメータ（Figure 2 参照）を取得し、ファウリン

グパラメータをろ過理論や化学反応速度論などのFigure 1 Image of UF membrane filtration 

 
17th World Lake Conference, Lake Kasumigaura, Ibaraki, Japan, 2018

683

O7-13



2 

様々な理論を考慮したシミュレーションプログラム

に組み入れることで差圧上昇予測を実施する手法を

開発した[1]。 
 
 
 
 
 
 
 
 
 
 
 
しかし、刻々と変化する原水水質に対してオンラ

インで UF 膜装置の運転状況に併せて差圧予測を実

施するためには、高頻度のラボ膜ろ過試験によるフ

ァウリングパラメータ取得が必要となるが、現場で

実施困難である。 
そこで今回、原水および運転状況においてオンラ

インで差圧予測を可能とする手法を開発した。 
2. 方法 
中空糸 UF膜と膜モジュールの基本特性を Table 1,2

に示す。この膜モジュールには分画分子量 150,000 Da
の低ファウリング性PVDF中空糸UF膜を用いた。ここで、
UF 膜モジュールは外形寸法が直径 216 mm で長さ

2,160 mm、有効膜面積は 72 m2であり、ろ過方式は外

圧式のデッドエンドろ過である。 

 
 
 
 
 
 
 
 
 
 
 
 

Figure 3 には試験に用いた UF 装置の概略図を示

す。UF 装置に設置されている圧力計 PT1 と PT2 の

差分を取ることで算出する実差圧データと Darcy の

法則から、Figure 4 に示す１回のろ過工程のろ過抵

抗上昇度ΔRA、物理洗浄後のろ過抵抗上昇度ΔRaw

を算出し、それらの算出値からろ過モデルに基づき

可逆ファウリングパラメータδA と不可逆ファウリ

ングパラメータδBaw を取得した。また UF 膜ろ過装

置の物理洗浄では通常逆洗と空洗を連続で実施する

ため、実差圧データからδBbw を直接算出できない

ため、これまでの知見に基づいて算出することとし

た。 

本手法で算出したファウリングパラメータを用い

てシミュレーション結果と実運転データを比較検証

した。 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 3 Schematic flow of UF test equipment 
Table 1 Specifications of PVDF Hollow Fiber UF Membrane 

Item UF membrane 

 Membrane material 

Molecular Weight Cut Off 

Outer / Inner diameter 

PVDF 

150,000 Da 

1.4/0.9 mm 

Item Membrane Module 

Flow direction Outside-In 

Module size 

Membrane area 

216 mm(8’’) dia. × 2,160 mm 

72 m2 

 

Figure 2 Fouling parameter with lab filtration test 

Table 2 Specifications of Membrane Module 

Figure 4 Calculation of UF filtrate resistance 

ΔRJμΔP filt

ΔtJα
ΔRA
filt

A

ΔtJ
ΔRB

filt

aw

aw
aw

Jfilt : Filtration Flux (m3/m2/s) 

μ: Viscosity (Pa･s) 

t : Operation time (s) 

17th World Lake Conference, Lake Kasumigaura, Ibaraki, Japan, 2018

684



3 

3. 結果と考察 
Figure 4, 5と 6には 6/19～9/20までのUF実差圧デ

ータとトラブル発生前、トラブル発生時、トラブル

対策後のシミュレーション結果を示した。Figure 4
の通りトラブル発生前の予測結果は実差圧データと

概ね一致していることが分かる。一方、Figure 5 で

は UF 装置の洗浄不良トラブルが発生し、実差圧が

大きく上昇したが、Figure 6 のトラブル対策後、洗

浄不良を解消することにより実差圧も低下した。こ

のようなトラブル発生時とトラブル発生後の実差圧

データの上昇に対し、シミュレーションも追従し、

実差圧データと概ね一致した。即ち、実差圧データ

に基づいてファウリングパラメータを算出すること

で刻々と変化する原水水質及び膜のファウリング状

態を把握可能であることを確認した。本シミュレー

ション技術とオンラインによる運転状況のデータ取

得は、膜ろ過システムのトラブル発生時には要因解

析に活用することも可能である。 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

4. 結論 
実差圧データからファウリングパラメータをオン

ラインで取得する手法を構築し、取得したファウリ

ングパラメータをシミュレーション計算式に組み込

み、算出された UF 膜装置の差圧上昇予測と実差圧

データが概ね一致することを確認した。本手法を搭

載したオンライン差圧予測システムを開発し、刻々

と変動する原水性状,UF 膜装置運転状況に合わせて

定量化した CIP 実施日予測が可能となった。これに

より、適切なタイミングで CIP を実施し、過度な CIP
による膜の化学劣化や CIP 遅延による膜性能の悪化

を抑制可能となった。 

 

引用文献 
[1] M. Shintani, T. Maeda, K. Okubo, and M. Taniguchi, Design 

Tool by Numerical Simulation Utilizing Laboratory 
Filtration Test, Conference of Aseanian Membrane Society 
10, July 26-29, 2016  

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 4 TMP operation and simulation 

prior to UF trouble 

Figure 5 TMP operation and simulation 

at the time of UF trouble 

Figure 6 TMP operation and simulation 

after troubleshooting 

2 

様々な理論を考慮したシミュレーションプログラム

に組み入れることで差圧上昇予測を実施する手法を

開発した[1]。 
 
 
 
 
 
 
 
 
 
 
 
しかし、刻々と変化する原水水質に対してオンラ

インで UF 膜装置の運転状況に併せて差圧予測を実

施するためには、高頻度のラボ膜ろ過試験によるフ

ァウリングパラメータ取得が必要となるが、現場で

実施困難である。 
そこで今回、原水および運転状況においてオンラ

インで差圧予測を可能とする手法を開発した。 
2. 方法 
中空糸 UF膜と膜モジュールの基本特性を Table 1,2

に示す。この膜モジュールには分画分子量 150,000 Da
の低ファウリング性PVDF中空糸UF膜を用いた。ここで、
UF 膜モジュールは外形寸法が直径 216 mm で長さ

2,160 mm、有効膜面積は 72 m2であり、ろ過方式は外

圧式のデッドエンドろ過である。 

 
 
 
 
 
 
 
 
 
 
 
 

Figure 3 には試験に用いた UF 装置の概略図を示

す。UF 装置に設置されている圧力計 PT1 と PT2 の

差分を取ることで算出する実差圧データと Darcy の

法則から、Figure 4 に示す１回のろ過工程のろ過抵

抗上昇度ΔRA、物理洗浄後のろ過抵抗上昇度ΔRaw

を算出し、それらの算出値からろ過モデルに基づき

可逆ファウリングパラメータδA と不可逆ファウリ

ングパラメータδBaw を取得した。また UF 膜ろ過装

置の物理洗浄では通常逆洗と空洗を連続で実施する

ため、実差圧データからδBbw を直接算出できない

ため、これまでの知見に基づいて算出することとし

た。 

本手法で算出したファウリングパラメータを用い

てシミュレーション結果と実運転データを比較検証

した。 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 3 Schematic flow of UF test equipment 
Table 1 Specifications of PVDF Hollow Fiber UF Membrane 

Item UF membrane 

 Membrane material 

Molecular Weight Cut Off 

Outer / Inner diameter 

PVDF 

150,000 Da 

1.4/0.9 mm 

Item Membrane Module 

Flow direction Outside-In 

Module size 

Membrane area 

216 mm(8’’) dia. × 2,160 mm 

72 m2 

 

Figure 2 Fouling parameter with lab filtration test 

Table 2 Specifications of Membrane Module 

Figure 4 Calculation of UF filtrate resistance 

ΔRJμΔP filt

ΔtJα
ΔRA
filt

A

ΔtJ
ΔRB

filt

aw

aw
aw

Jfilt : Filtration Flux (m3/m2/s) 

μ: Viscosity (Pa･s) 

t : Operation time (s) 

17th World Lake Conference, Lake Kasumigaura, Ibaraki, Japan, 2018

685



 

 
1 

Process, Organizational, and Operational Developments in Putatan 
Water Treatment Plant 1 from 2015 to 2017 
Greg Antonio1, Sherwin Bacanto1, Aaron Cornista1, and Guia Publico1 

1Maynilad Water Services, Inc. 

Keywords: water purification, wise use and development of water resources, water quality and pollution concerning 
water use 

ABSTRACT 

Putatan Water Treatment Plant 1 (PWTP 1) is vital in Maynilad’s aim of providing new water sources to 
the south of Metro Manila’s West Concessionaire Zone. The plant obtains its waters from the brackish 
Laguna Lake, which has a turbidity of 100-200 NTU and a seasonal taste and odor problem, among others. 
The plant has a design capacity of 150 million liters per day (MLD) at the end of 2015, but it only 
reached and exceeded this nameplate capacity by the middle of 2017. The challenges in lake water quality, 
as well as other difficulties, were addressed by these five general aspects: (1) inculcating the safety 
culture in the plant such as implementation of self-evaluation of the safety of the personnel’s tasks, (2) 
improvement of process streams such as the inclusion of biological aerated filters (BAF) to address 
ammonia, (3) re-organization of personnel such as the addition of the technical wing, (4) maintenance 
schedules, which cater to the production demand, and (5) changes in operational philosophies, especially 
in cleaning of ultrafiltration (UF) membranes. These developments have increased the total treated water 
to the reservoir by a 36% difference from the 2015 to the 2017 yearly average, which means more water 
is provided to the community. 

 
1. INTRODUCTION 

PWTP 1 taps the Laguna Lake as its source in order to 
provide potable water to the residents and establishments 
located at the southern part of the West Concessionaire Zone 
of Metro Manila, such as in Las Piñas, Muntinlupa, and 
certain areas of Cavite. 

The Laguna Lake has brackish water, with turbidity ranging 
from 100-200 NTU, and a total dissolved solids (TDS) level 
greater than 400 mg/L. Its waters may have seasonal taste 
and odor problems, and algal blooms may occur in it. 
Laguna Lake water also has high levels of total organic 
carbon (TOC) and ammonia. 

The process of PWTP 1 in 2015, which addresses these 
concerns, can be divided into two major sections: the 
Pretreatment Section, which consists of a basin called the 
Forebay and the Dissolved Air Flotation (DAF) system; and 
the Membrane Section, which is composed of 
Microfiltration (MF) and then Reverse Osmosis (RO) 
Membranes. After the treatment process, the water is 
chlorinated for potable use. Figure 1 shows a simplified 
block flow diagram of PWTP 1 in 2015. 

With this set-up, problems in water quality (such as high 
TDS and discoloration of product water) are almost always 
solved by running the RO Membranes, which only had a 
capacity of 30 MLD. The RO permeate is blended with the 
MF filtrate, in ratios depending on the water quality. It is 

possible that the product of the plant reaches as low as 30 
MLD due to unpredictable lake water quality. 

Fig. 1 Simplified block flow diagram of PWTP in 2015. 

However, due to the changes which will be discussed in this 
paper, in 2017 the plant has even exceeded its nameplate 
capacity of 150 MLD, as seen in Figure 2. 

Fig. 2 Average daily production of PWTP 1, 2015-2017. 

 

 
17th World Lake Conference, Lake Kasumigaura, Ibaraki, Japan, 2018

686

O7-14



 

 
1 

Process, Organizational, and Operational Developments in Putatan 
Water Treatment Plant 1 from 2015 to 2017 
Greg Antonio1, Sherwin Bacanto1, Aaron Cornista1, and Guia Publico1 

1Maynilad Water Services, Inc. 

Keywords: water purification, wise use and development of water resources, water quality and pollution concerning 
water use 

ABSTRACT 

Putatan Water Treatment Plant 1 (PWTP 1) is vital in Maynilad’s aim of providing new water sources to 
the south of Metro Manila’s West Concessionaire Zone. The plant obtains its waters from the brackish 
Laguna Lake, which has a turbidity of 100-200 NTU and a seasonal taste and odor problem, among others. 
The plant has a design capacity of 150 million liters per day (MLD) at the end of 2015, but it only 
reached and exceeded this nameplate capacity by the middle of 2017. The challenges in lake water quality, 
as well as other difficulties, were addressed by these five general aspects: (1) inculcating the safety 
culture in the plant such as implementation of self-evaluation of the safety of the personnel’s tasks, (2) 
improvement of process streams such as the inclusion of biological aerated filters (BAF) to address 
ammonia, (3) re-organization of personnel such as the addition of the technical wing, (4) maintenance 
schedules, which cater to the production demand, and (5) changes in operational philosophies, especially 
in cleaning of ultrafiltration (UF) membranes. These developments have increased the total treated water 
to the reservoir by a 36% difference from the 2015 to the 2017 yearly average, which means more water 
is provided to the community. 

 
1. INTRODUCTION 

PWTP 1 taps the Laguna Lake as its source in order to 
provide potable water to the residents and establishments 
located at the southern part of the West Concessionaire Zone 
of Metro Manila, such as in Las Piñas, Muntinlupa, and 
certain areas of Cavite. 

The Laguna Lake has brackish water, with turbidity ranging 
from 100-200 NTU, and a total dissolved solids (TDS) level 
greater than 400 mg/L. Its waters may have seasonal taste 
and odor problems, and algal blooms may occur in it. 
Laguna Lake water also has high levels of total organic 
carbon (TOC) and ammonia. 

The process of PWTP 1 in 2015, which addresses these 
concerns, can be divided into two major sections: the 
Pretreatment Section, which consists of a basin called the 
Forebay and the Dissolved Air Flotation (DAF) system; and 
the Membrane Section, which is composed of 
Microfiltration (MF) and then Reverse Osmosis (RO) 
Membranes. After the treatment process, the water is 
chlorinated for potable use. Figure 1 shows a simplified 
block flow diagram of PWTP 1 in 2015. 

With this set-up, problems in water quality (such as high 
TDS and discoloration of product water) are almost always 
solved by running the RO Membranes, which only had a 
capacity of 30 MLD. The RO permeate is blended with the 
MF filtrate, in ratios depending on the water quality. It is 

possible that the product of the plant reaches as low as 30 
MLD due to unpredictable lake water quality. 

Fig. 1 Simplified block flow diagram of PWTP in 2015. 

However, due to the changes which will be discussed in this 
paper, in 2017 the plant has even exceeded its nameplate 
capacity of 150 MLD, as seen in Figure 2. 

Fig. 2 Average daily production of PWTP 1, 2015-2017. 

 

 

 
2 

This paper tackles the programs placed in order to address 
high water volume demand and lake water quality issues, 
which can be outlined in five major areas: (1) inculcation of 
safety culture among the personnel, (2) process 
improvements, (3) specialization of the organizational 
hierarchy, (4) arrangements in the maintenance schedule, 
and (5) improvement in the operational philosophies. These 
areas constitute the following sections in this paper. 

 

2. SAFETY CULTURE 
PWTP 1 has inculcated into the personnel three simple and 
effective means in order to maintain their safety: First, the 
Take 5 Form, which was put in place to address the 
knowledge gap and skills gap of the personnel. One stops for 
five minutes to consider whether the personnel knows what 
he/she will be doing, the hazards and risks involved, and the 
PPEs required while doing the activity. This has caused a 
decrease in the mishandling of the operations of the plant. 

Second, the Near Miss Reporting has been set up to address 
hazards. PWTP 1 has been recognized for making its 
company reach a thousand near miss reports in a year. Third, 
the personnel are assigned an area for housekeeping in order 
to keep the place neat and safe. Other risk management tools 
have also been introduced in the plant, such as Job Safety 
and Environment Analysis (JSEA) and Quantitative Risk 
Assessment (QRA). 

 

3. PROCESS IMPROVEMENTS 
Each of the circuits have been improved and upgraded. First 
and foremost, the biological aerated filters (BAF) have been 
added and the dissolved air flotation (DAF) has upgraded its 
capacity both in 2015, and the membranes have been 
replaced in the span of 2015–2017. Figure 3 shows the 
simplified block flow diagram of the improved process of 
PWTP 1. 

Fig. 3 Block flow diagram of the updated PWTP 1. 

Before, the issues in lake water quality, particularly high 

manganese and high ammonia have been both addressed 
mainly by a decrease in production. This is the least viable 
option both in terms of the business and the benefit of the 
customers. Now, each of this has been addressed by the 
proper solution. High manganese has been resolved by 
changing the dosing points and increasing the aerators; 
meanwhile, high ammonia has been addressed by the BAF. 

Fig. 4 Before (2015) and After (2017): Effect of 
Manganese Levels in Production. 

In 2015 (refer to top part of Figure 4), the manganese spike 
(red line) causes a drop in production (blue line). On the 
other hand, the production is not affected by the manganese 
spikes in 2017. 

Fig. 5 Fraction of Ammonia Removed. 

17th World Lake Conference, Lake Kasumigaura, Ibaraki, Japan, 2018

687



 

 
3 

When the BAF has not been operational (i.e., in 2014), the 
ammonia removal averaged at 40%. In 2017, this removal 
has increased to around 85%. This removal is measured 
based on the difference in ammonia levels between the lake 
water and the filtrate. 